
Nitrogen and BOD Removal from Municipal Wastewater Using a Constructed 

Vegetate Plug Flow Multiple Stages Series System 
 

Orvil Lugo Rosa 

Civil Engineering 

Roger Malaver, PhD. 

Civil and Environmental Engineering Department 

Polytechnic University of Puerto Rico 

Abstract  Most wastewaters contain nitrogenous 

compounds that have given rise to various negative 

phenomena in water environments, such as growth 

of algae causing eutrophication with damage to 

aquatic life, being toxic to fish. Typical removal 

percentages of nitrogen in long term are only 25% 

on wastewater treatments. Several investigations 

have succeeded on Chemical and Biochemical 

Oxygen Demand (COD & BOD), turbidity, and 

suspended solids removal efficiency. This 

investigation shows that nitrates removal % from 

two stages plug flow system shows a maximum of 

80.0% with a mean value of 30.4%. The nitrates 

removal % from three stages plug flow system 

varied between 21.4% and 76.2% with a mean 

value of 48.0%.  The BOD removal % from three 

stages system varied between 74.7% and 19.4% 

with a mean value of 47.4%.  

Key Terms  Constructed Wetlands, Natural 

System, Nitrates, Retention Time. 

INTRODUCTION 

The following project continues the 

investigation named “Wastewater Treatment using 

Natural System” by Benny Albarrán / Roger 

Malaver, PhD as part of the Polytechnic University 

projects that works with the practice of natural 

systems to reduce water contamination [1]. This 

project is concentrated especially on the removal of 

biochemical oxygen demand (BOD) and nitrates 

and the role of retention time on wastewater 

treatment.  BOD and nitrates are important element 

of waste water treatment removal.  The presence of 

large amounts of phosphorous and nitrogen are 

sources of growth of algae’s on water bodies. These 

factors eventually lead to the eutrophication which 

is the lack of oxygen on water bodies. The 

eutrophication on water bodies causes bad odor, 

death on the fishes and change water properties 

color. Phosphorous and nitrates are very common 

in agricultural activities which are main cause of 

rivers and tributaries contamination.   

Biochemical oxygen demand (BOD) is the 

amount of oxygen consumed by the organism in the 

process of stabilizing waste. As such, it can be used 

to quantify the amount or concentration of oxygen-

consuming substances that a wastewater may 

contain. Analytically, it is measured by incubating a 

sample in a refrigerator for five days at a 

temperature of 20°C and measuring the amount of 

oxygen consumed during that time [2].  The BOD 

is used to measure the point of organic of water 

pollution.  

Since 1800’s, countries have been working on 

how to supply high quality water and remove waste 

from water to avoid public health problems and 

diseases outbreak.  However, these restrictions 

were not available until the government has 

established some limitations to restrict tributaries, 

but these restrictions are not enough to improve 

river’s health to be modified in a near future. This 

government’s imposition helped to construct 

treatments plants to prevent discharges of 

inadequately treated sewage and other wastes into 

interstate waters or tributaries. 

Several water technologies have been created, 

developed and implemented to treat water to 

comply with to the standard of the Water Pollution 

Act.  The water treatment processes can be divided 

in three remove process, which are classified as 

physical, chemical and biological contaminants 

from wastewater. Generally, the wastewater 

treatment involves three stages called primary, 

secondary and tertiary treatment, but tertiary are not 

very common in Puerto Rico.   



This project continued the behavior to treat 

wastewater as a physical/chemical secondary 

treatment using Cyperaceu Family plants with a 

Constructed Vegetate Plug Flow Multiple Stages 

Series System (CVPFMSSS) as part of the new 

challenge on having an environmentally-safe 

treated effluent.  Constructed wetlands represent an 

important low impact alternative to conventional 

wastewater treatment especially to reduce energy, 

human labor, construction and maintenance costs 

and chemical cost. Wetlands by nature have a role 

in providing water quality protection in the 

catchment by filtering pollutants such as sediments, 

nutrients, organic/inorganic matter and bacteria.  

The wastewater treated obtained from influent 

of the plant after grit chamber area of the San 

German Wastewater Treatment Plant (SGWWTP) 

at Puerto Rico as shown in Figure 1. Figure 2 

shows the specific location of the sump pump used 

for this investigation. SGWWTP has a primary 

treatment (mechanical sewage screening, secondary 

treatment anoxic tanks, anaerobic tanks, aeration 

tanks, and clarifiers and a disinfection using UV 

Lights treatment).  The SGWWTP expansion was 

completed at 2008 which serves as a secondary 

treatment facility to restore the water quality in the 

San German Rio Guanajibo’s tributary.  SGWWTP 

has a capacity of average of 2 MGD, but it is 

capable to handle 8 MGD peak.  However, the 

current average influent of the plant was nearly 0.8 

MGD. As part to reach the average 2.0 MGD on 

SGWWTP and as an economic strategy, later on 

2012, Sabana Grande Waste Water Treatment Plant 

was closed and all residuals water was diverted to 

SGWWTP. Even though, the current influent to 

SGWWTP does not reach the average of 2.0 MGD.   

BACKGROUND 

Constructed wetlands are considered as an 

alternative, but they are not fully understood.  For 

example, Poland’s Constructed Wetlands has been 

made, but the removal of nitrogen compounds are 

not as effective [3]. So further investigation, it has 

been made in Poland were include Hybrid systems. 

Constructed wetlands are analyzed based on 

statistical method and mass balance, see Equation 

(1). 

accumulation = inflow - outflow + generation   (1) 

 

 

Figure 1  

San German (SGWWTP) Grit Chamber Area 

 

Figure 2 

Grit Chamber Area after the Primary Treatment Plant 

 

The US EPA prepared a manual to design 

constructed wetlands as treatment plant including in 

which the method to design is based on depends in 

different factors such as site selection, type of 

constructed wetland, performance expectations,  

hydraulic loading rate, vegetation selection, and 

retention time [4]. As base of the vegetation 

selection, plants should be available preferably 

locally; plants should be capable of reproducing 

and infilling rapidly; plants should exhibit vigorous 

roots that extend both laterally and vertically to 

have a better contact area for microbial bacteria and 

for introduction of oxygen into an otherwise 



anaerobic root zone [1].  A constructed wetland 

provide an anaerobic zone surrounding the root 

zone that at the same time provides a mini-aerobic 

zone surrounding the root hairs that fix the oxygen 

pumped down by the stems and/or leaves of the 

aquatic vegetation. 

As mentioned before, the removal of nitrates 

concentration efficiency has nearly a 25%.  Nitrates 

produced through nitrification, is removed by 

denitrification and plant uptake.  Nitrogen removal 

by plant uptake can only be accomplished if the 

plants are harvested [4].  The process of 

nitrification converts nitrogen compounds into the 

nitrate forms; the process of denitrification 

transforms the nitrate into a gaseous form so that it 

can be eliminated into the atmosphere.  

Denitrification is the microbial conversion of 

nitrate gaseous nitrogen, which results in the 

effective removal of nitrogen from wastewater [5]. 

Various types of constructed wetlands may be 

combined in order to achieve higher treatment 

effect, especially for nitrogen removal [6].   

The other factor that we included in this project 

is BOD concentration removal efficiency. As 

mentioned in the U. S. Environmental Protection 

Agency (USEPA, 1988) [4] and the Water 

Pollution Control Federation (WPCF, 1990) [7]. 

Constructed Wetland is based on the assumptions 

of plug-flow hydrodynamics in which the analysis 

using mass and first-order biochemical oxygen 

demand (BOD) removal kinetics [8]. 

The removal efficiency of the wetland is a 

function of the surface area (length multiplied by 

width), while the cross-sectional area (width 

multiplied by depth) determines the maximum 

possible flow, as described on equation (2) [1].  A 

first order plug flow model based on BOD removal 

was used and it is described by the following 

equation: 

n
kC

dt

dC
                                     (2) 

Integrating and rearranging Equation (2) we 

obtained Equation (3): 

 
**

lnln*

d
t

k

e
C

o
CQ

s
A


                       (3) 

The value of kt is given by Equation (4): 

 20


T
k

t
k                                     (4) 

where: 

 A = area (m
2
) 

 Q = Average Flow (m
3
/day) 

 Co = Influent BOD (mg/L) 

 Ce = Effluent BOD (mg/L) 

 kt = Temperature-dependant rate constant 

 d = Depth of gravel bed 

 ε = porosity 

Constructed wetlands for water treatment are 

complex-integrated systems of water, plants, 

animals, microorganisms, and the environment.  

The classification of constructed wetlands is based 

on: the vegetation type (emergent, submerged, 

floating leaved, free-floating); hydrology (free 

water surface and subsurface flow); and subsurface 

flow wetlands can be further classified according to 

the flow direction (vertical or horizontal) [9][1]. 

The hydraulic retention time (HRT) can be 

calculated as Equation (5). And hydraulic loading 

rate (HLR) can be calculated on Equation (6). 

Q

dA
HRT

**
                                      (5) 

Q

A
HLT                                                     (6) 

VEGETATION CYPERACEAE FAMILY 

PLANT DESCRIPTION 

The plants used are known from the species 

sedge (Cyperaceae Family) known by the common 

names “fragrant flatsedge” and “rusty flatsedge” as 

shown in Figure 3. The plants are seeing from 

different areas in Puerto Rico especially at the 

roadside, near gutter, runoff areas [10][11].  This 

plant grows up in wet and muddy areas, including 

disturbed and altered sites.  They are also found 



around the Caribbean Islands, Mexico.  Figure 3, 

right picture, shows the Cyperus Odoratus 

(“Fragant flatsedge”) plants [10]. This species is 

variable and may in fact be more than one species 

included under one name. This plant is capable to 

reach half a meter in height on average. This plant 

adapts to coarse and medium texture soils and has a 

medium anaerobic and CaCO3 tolerance in which 

help with nitrates removal.  

CONSTRUCTED VEGETATE PLUG FLOW 

MULTIPLE STAGES SERIES SYSTEM  

The Constructed Vegetate Plug Flow Multiple 

Stage Series System is one stage of horizontal 

subsurface flow constructed wetland (HSSFCWs) is 

not very common in North America. This 

HWSSFCW are often studied and used in Europe. 

A HSSFCW is a large gravel and sand-filled 

channel that is planted with aquatic vegetation. As 

wastewater flows horizontally through the channel 

below the gravel, the material filters out particles 

and microorganisms degrade organics.  Organic 

compounds are effectively degraded mainly by 

microbial degradation under anoxic/anaerobic 

conditions as the concentration of dissolved oxygen 

in the filtration beds is very limited [12].  

Suspended solids are retained predominantly by 

filtration and sedimentation and the removal 

efficiency is usually very high [13]. The systems 

cannot provide nitrification because of their limited 

oxygen transfer capacity [14]. In addition, 

HSSFCWs focused not only on common pollutants, 

but it also works on special parameters such as 

pharmaceuticals, industrial applications , oil 

refineries, chemical factories, pulp and paper 